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TEST REPORT

Application No.: GZCR2108020932AT

Applicant: Huawei Device Co., Ltd

Address of Applicant: No.2 of Xincheng Road, Songshan Lake Zone, Dongguan, Guangdong,
523808, P.R CHINA.

Manufacturer: Huawei Device Co., Ltd

Address of Manufacturer:  No.2 of Xincheng Road, Songshan Lake Zone, Dongguan, Guangdong
523808, People's Republic of China

Equipment Under Test (EUT):

EUT Name: Wireless Earphone

Model No.: Wireless Earphone: T0010; Charging Case: T0010C
Trade Mark: HUAWEI

Standard(s) : 47 CFR Part 15, Subpart B

Date of Receipt: 2021-11-11

Date of Test: 2021-11-12 to 2021-11-18

Date of Issue: 2021-12-06

Test Result: Pass*

* In the configuration tested, the EUT complied with the standards specified above. This report supersedes
our previous report GZCR210802093201, issued on 2021-11-19, which is hereby deemed null and void.

ke T

Kobe Jian
EMC Laboratory Manager
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Revision Record

Version Chapter Date Modifier Remark

o1 2021-11-19 | Original

02 2021-12-06 Added the data and
the setup photo of
Radiated Emissions
(above 1GHz)
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Test Summary
Emission Part
Item Standard Method Requirement Result
Radiated Emissions .
(above 1GHz) ANSI C63.4:2014 Class B Pass
Radiated Emissions .
47 CFR Part 15, ANSI C63.4:2014 Class B Pass
(30MHz-1GHz)
Subpart B
Conducted Emissions
at Mains Terminals ANSI C63.4:2014 Class B Pass

(150kHz-30MHz)

Internal Source

Upper Frequency

Below 1.705MHz 30MHz
.705MHz to 108MHz 1GHz
108MHz to 500MHz 2GHz
500MHz to 1GHz 5GHz

Above 1GHz

5th harmonic of the highest frequency or 40GHz, whichever is lower

Note:

E.U.T./EUT means Equipment Under Test.

Pass means the test result passed the test standard requirement, please find the detailed decision rule
in the report relative section.

Remark:

The difference between Second supply prototypes is only that some electronic components are

supplied by different manufacturers, the technical specifications and parameters are the same and has
no effect on the RF circuitry.
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4 General Information

4.1 Details of E.U.T.
Power supply: Left earbud:Rechargeable battery DC 3.7V 37mAh 0.137Wh(Charge by
charging box)
Right earbud:Rechargeable battery DC 3.7V 37mAh 0.137Wh (Charge by
charging box)
Charging box:Rechargeable battery DC 3.8V 410mAh 1.558Wh(Charge by
Type C)
Cable(s): 17cm unshielded
Remark:
2ATEYTO0010C is the FCC ID of the charging box, 2ATEYT0010 is the FCC ID of the earbud.

Please refer to the following for the test mode of the charging box:
Earphone charge mode_ Keep the charging box alone to charge the earbud.
Charging BOX charge mode_ Keep the power adapter alone to charge the charging box.

Charging BOX+ earphone charge mode_ Keep the power adapter to charge the charging box, when the
charging box then charge the earbud at the same time

Please refer to the following for the test mode of the earbud:

Earphone charge mode_ Keep the charging box alone to charge the earbud.

Charging BOX+ earphone charge mode_ Keep the power adapter to charge the charging box, when the
charging box then charge the earbud at the same time

Operation(BT)_Pair the device with Smartphone via Bluetooth and keep the music playing.

4.2 Description of Support Units
Description Manufacturer Model No. Serial No.
Adapter HUAWEI HW-050100A01 REF. No.SEAO5E02F
Mobile Phone HUAWEI LYA-ALOO REF. No.SEA16C00
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4.3 Measurement Uncertainty

Test ltem Measurement Uncertainty
Conducted Emissions at Mains Terminals (150kHz- 3.12dB
30MHz) :
Radiated Emissions (30MHz-1GHz) 5.06dB (3m)
. . 5.08dB (1GHz-6GHz)
R E 1GH
adiated Emissions (above 1GHz) 5.14dB (6GHz-18GHz)

Remark:
The Ui (lab Uncertainty) is less than Ucispr (CISPR Uncertainty), so the test results
— compliance is deemed to occur if no measured disturbance level exceeds the disturbance limit;

— non-compliance is deemed to occur if any measured disturbance level exceeds the disturbance
limit.

4.4 Test Location
All tests were performed at:

SGS-CSTC Standards Technical Services Co., Ltd., Guangzhou Branch EMC Laboratory,

198 Kezhu Road, Scientech Park, Guangzhou Economic & Technology Development District,
Guangzhou, China 510663

Tel: +86 20 82155555 Fax: +86 20 82075059
No tests were sub-contracted.

4.5 Test Facility
The test facility is recognized, certified, or accredited by the following organizations:

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed

overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents at ltg: www.sgs.com/en/Terms-an -Cundi1ions.’Terms-e-Document.ast.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

10| No.198 Kezhu Road, Scientech Park, Guangzhou Ecanomic & Technology Development Distic, Guangehou, China 510663 1 (86-20) 82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE - -SFEATFZERFHAER198S HB4R: 510663 t (86-20)82155555 f (86-20)82075058 sgs.china@sgs.com

I
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210802093204
EMC-TRF-01  Rev 1.0 Page: 7 of 41

® NVLAP (Lab Code: 200611-0)
SGS-CSTC Standards Technical Services Co., Ltd., Guangzhou EMC Laboratory is accredited by the
National Voluntary Laboratory Accreditation Program (NVLAP/NIST). NVLAP Code: 200611-0.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the Federal Government.

e ACMA

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory can also perform testing for the
Australian/New Zealand Regulatory Compliance Mark (RCM).

® SGS UK(Certificate No.: 32), SGS-TUV SAARLAND and SGS-FIMKO

Have approved SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory as a supplier of
EMC TESTING SERVICES and SAFETY TESTING SERVICES.

® CNAS (Lab Code: L0167)

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory has been assessed and in
compliance with CNAS-CL01:2018 accreditation criteria for testing laboratories (identical to

ISO/IEC 17025:2017 General Requirements) for the Competence of Testing Laboratories.

® FCC Recognized Accredited Test Firm(Registration No.: 486818)

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory has been accredited and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance
letter from the FCC is maintained in our files. Designation Number: CN5016, Test Firm Registration
Number: 486818.

® ISED (Registration No.: 4620B, CAB identifier: CN0052)

SGS-CSTC Standards Technical Services Co., Ltd., has been registered by Innovation Science and
Economic Development Canada for Wireless Device Testing laboratories to test to Canadian radio
equipment requirements. Registration No. 4620B, CAB identifier: CN0052.

® VCCI (Registration No.: R-12460, C-12584, G-20107 and T-11179)

The 10m Semi-anechoic chamber, 966 Anechoic Chamber and Shielded Room of SGS-CSTC
Standards Technical Services Co., Ltd. have been registered in accordance with the Regulations for
Voluntary Control Measures with Registration No.: R-12460, C-12584, G-20107 and T-11179
respectively.

® CBTL (Lab Code: TL129)

SGS-CSTC Standards Technical Services Co., Ltd., E&E Laboratory has been assessed and fully
comply with the requirements of ISO/IEC 17025:2017, the Basic Rules, IECEE 01 and Rules of
procedure IECEE 02, and the relevant IECEE CB-Scheme Operational documents.
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4.6 Deviation from Standards
None

4.7 Abnormalities from Standard Conditions
None
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5 Equipment List
Conducted Emissions at Mains Terminals (150kHz-30MHz)
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Shielding Room | ChangZhou ZhongYu| ™ * 3™ | EMC0306 N/A N/A
Two-Line V-Network Rohde & Schwarz ENV216 EMCO0118 2021-01-08 | 2022-01-06
Two-Line V-Network-GZ| Rohde & Schwarz ENV216 EMC2135 2021-09-24 | 2022-09-23
Coaxial Cable HangTianXing 2m EMCO0107 2020-09-09 | 2022-09-08
Test Software E3c Audix Ver. 5.4.1221b| GZE100-62 N/A N/A
EMI Test
Receiver(9kHz-3.6GHz) Rohde & Schwarz ESR4 EMC2221 2021-06-01 | 2022-05-31
Radiated Spurious Emissions (Below 1GHz)
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Chamber cable HangTianXing N/A EMCO0542 2020-09-09 | 2022-09-08
Trilog Broadband SCHWARZBECK
A 25MHz-1GHz)- VULB 91 EM -1 2019-02-22 | 2022-02-21
ntenna( o z 2) MESS-ELEKTRONIK ULB 9168 SEMO003-18 019-0 022-0
Amplifier(9kHz-1.3GHz) HP 8447F EMC2065 2021-05-19 | 2022-05-18
Active L‘;‘{’EDA”te””a' ETS-Lindgren 6502 EMC2190 | 2019-12-27 | 2021-12-26
10m Semi-Anechoic ETS N/A EMC0530 | 2019-10-20 | 2022-10-19
Chamber
Test Software E3 Audix Ver.6.120110a| GZE100-61 N/A N/A
EMI Test Recei
estRecelver | Ronde & Schwarz ESW8 EMC2220 | 2021-05-26 | 2022-05-25
(1Hz-8GHz)
Radiated Emissions (above 1GHz)
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
EMI Test
Receiver(20Hz- Rohde & Schwarz ESIB26 EMC0522 2021-01-08 | 2022-01-07
26.5GHz)
Chambe{é’ag')embo"e Scoflex KMKM-8.0m | EMCO0545 | 2020-09-09 | 2022-09-08
Horn Antenna(1GHz- | SCHWARZBECK
BBHA 9120D EMC2026 2019-09-25 | 2022-09-24
18GHz) MESS-ELEKTRONIK c
1GHz-26.5 GH
z . z Agilent 8449B EMCO0521 2021-01-08 | 2022-01-07
Pre-Amplifier
966 Anechoic Chamber C.RT 9Imx 6mx 6m | EMC2142 2020-12-20 | 2023-12-19
MXE EMI .
Receiver(10Hz-8.4GHz) Keysight N9038A EMC2139 | 2021-11-12 | 2022-11-11
Test Software E3 Audix Ver.6.120110a| GZE100-61 N/A N/A
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6 Emission Test Results

6.1 Conducted Emissions at Mains Terminals (150kHz-30MHz)

Test Requirement: 47 CFR Part 15, Subpart B

Test Method: ANSI| C63.4:2014

Limit:

0.15M-0.5MHz 66dB(uV)-56dB(uV) quasi-peak, 56dB(uV)-46dB(uV) average
0.5M-5MHz 56dB(uV) quasi-peak, 46dB(uV) average

5M-30MHz 60dB(pV) quasi-peak, 50dB(pV) average

Detector: Peak for pre-scan (9kHz resolution bandwidth) 0.15M to 30MHz

6.1.1 E.U.T. Operation
Operating Environment:

Temperature

: 25.6 °C Humidity: 48.6 % RH Atmospheric Pressure: 1003 mbar

6.1.2 Test Mode Description
Pre-scan/ Mode

Final test Code

Description

Final test 07 Charging BOX charge mode_ Keep the charging box alone to charge the earbud.

Final test 08

Final test 1

Final test 1

Charging BOX+earphone charge mode_ Keep the power adapter to charge the
charging box, when the charging box then charge the earbud at the same time

1 Charging BOX charge mode(Second supply)_ Keep the charging box alone to
charge the earbud.

Charging BOX+earphone charge mode(Second supply)_ Keep the power adapter

2 to charge the charging box, when the charging box then charge the earbud at the
same time

6.1.3 Test Setup Diagram

Shielding Room

Test Receiver

=

Gound Reference Plane

Rk e s
spection & Testing Services <5
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6.1.4 Measurement Procedure and Data

An initial pre-scan was performed with peak detector. Quasi-Peak or Average measurement were
performed at the frequencies with maximized peak emission were detected.

Measured Level = Read level + Cable Loss + LISN Factor

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at ttg: www.sgs.com/en/Terms-an -Cundi1ions.'Terms-e-Documant.ast.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
. oremail: CN.Doccheck@sgs.com

. No.198 Kezhu Road, St Pak, Guangztu Economic  echnokgy Develpment D, Guangehou, Ctira 510663t (86-20) 82155555 1 (86-20) 82075058 www.gsgroup.com.cn

|=P M -EFBEAFEZERFHFER1085 HB4R: 510663 t (86-20)82155555 f (86-20)82075058 sgs.china@sgs.com
]
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210802093204
EMC-TRF-01  Rev 1.0 Page: 13 of 41

Test mode:07

Level (dBu
80 (dBuV})
70
*---._\_\_‘_\_L
ﬁ{} ]
"-\.\_\_‘_\_\_ -\-\_\-‘-\-
50 1
40
2
3ol h 1 e it e
kil dies
20 Jrgu A Wm A
WA v
10 ‘
015 0.5 1 2 5 10 20 30
Frequency (MHz)
Pol :NEUTRAL
Mode
Model :
Read Cable LISN Measured Limit Over
Frequenc Lewvel Loss  Factor Level Line Limit Remark
MHz dBuv dB dB dBuv dBuv dB
8.17 21.54 @.86 9.55 31.15 54.81 -23.866 Average
a.17 24,18 @.86 9.55 33.79 64,81 -31.82 QP
a8.38 15.86 @.86 9.55 25.41 48.21 -22.86 Average
a8.38 22.24 @.86 59.55 31.85 58.21 -26.36 QP
a8.99 7.31 @.a7 9.55 16.93 45.868 -29.87 Average
@.99 18.49 @.687 9.55 28.11 S56.88 -27.89 QP
1.81 8.79 @.87 59.55 18.41 46.88 -27.59 Average
1.81 21.41 @.67 5.55 31.83 Se.88 -24.97 QP
3.68 -8.39 8.16 9.56 9.33 46.88 -36.67 Average
3.68 8.62 @.l6 9.56 18.35 56.88 -37.85 QP
9.81 1.54 @.23 59.59 11.36 5e.88 -35.54 Average
9.81 8.41 @.23 9.59 18.23 bB.88 -41.77 QP
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Test mode:07
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Frequency (MHz)

Pol : LINE

Mode

Model :

Read (Cable LISN Measured Limit  Over
Frequenc Lewvel Loss  Factor Level Line Limit Remark
MHz dBuV dB dB dBuV dBuV dB

@.17 2l1.a4 @.86 9.682 3@8.72 54.98 -24.18 Average
@.17 24,21 @.86 9.82 33.89 64,98 -3l1.@1 QP
@.39 15.23 @a.88 9.62 24.91 45.17 -23.28 Average
@.39 22.18 @.86 9.62 31.86 58.17 -26.31 QP
@.99 7.34 8.a87 S.62 17.83 45.88 -28.97 Average
@.99 17.76 @.a7 9.62 27.45 S56.88 -28.55 QP
l1.81 7.28 @.a7 9.62 16.97 45.88 -29.83 Average
1.81 21.81 @a.a7 9.62 3a.78 S56.88 -25.38 QP
3.49 -8.38 @.ls 9.62 8.98 45.88 -37.82 Average
3.49 7.15 @a.l16 9.62 16.93 56.88 -39.87 QP
6.82 a.72 a.28 9.67 1a8.59 58.88 -39.41 Average
.82 8.48 @.28 9.87 18.35 0@.88 -41.85 QP

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at ttg: www.sgs.com/en/Terms-an -Cundi1ions.'Terms-e-Documan!.ast.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
. oremail: CN.Doccheck@sgs.com

11 No.198 Kezhu oad, Scntech Pk, Guangzhou Eoonomic & echvoogy Development D, Gunzhos, Ctira 510663 t (86-20) 82155555 f (86-20) B2075058 Www.5gsgroup.com.cn
B M - BREART S EA S AR08 HB4%: 510663 t (86-20) 82155555 f (86-20) 82075058 _sgs.china@sgs.com

=1
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210802093204
EMC-TRF-01  Rev 1.0 Page: 15 of 41

Test mode:08
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Pol :NEUTRAL

Mode

Model :

Read (Cable LISN Measured Limit  Over
Frequenc Lewvel Loss  Factor Level Line Limit Remark
MHz dBuV dB dB dBuV dBuV dB

a8.18 18.53 @.86 9.55 28.14 54.64 -26.58 Average
@.18 23.73 @.ec 9.55 33.34 64.64 -31.38 QP
@.39 13.45 @a.8s6 9.568 23.a7 45.12 -25.85 Average
@.39 22.18 @.86 9.56 31.88 58.12 -26.32 QP
1.a8 J.88 .87 9.55 16.62 45.88 -29.38 Average
1.88 28.58 a.a7 9.55 38.28 S56.88 -25.38 QP
l1.81 8.17 @a.a7 9.55 17.79 45.88 -28.21 Average
1.81 28.94 a.a7 9.55 38.568 S56.88 -25.44 QP
3.68 -8.37 @.ls 9.58 9.35 45.88 -36.85 Average
3.68 d.46 @.16 9.56 18.18 50.88 -37.82 QP
9.81 1.65 @.23 9.59 11.47 58.88 -33.53 Average
9.81 8.37 @.23 9.59 18.19 b@.88 -41.81 QP
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Frequency (MHz)

Pol : LINE

Mode

Model :

Read Cable LISN Measured Limit Over

Frequenc Lewvel Loss  Factor Level Line Limit Remark
MHz dBuv dB dB dBuv dBuv dB
a.17 28.47 @.aés 9.82 38.15 54.72 -24.57  Average
a.17 24,15 @.8s 9.82 33.83 64.72 -38.89 QP
@.39 18.43 @.86 9.82 28.11 48.88 -27.97  Average
@.39 21.28 @.as 9.82 38.96 58.88 -27.12 QP
@.99 6.67 @.87 S.62 16.36 45.88 -29.64 Average
@.99 15.94 @.87 9.82 28.63 Se.88 -27.37 QP
l.82 9.59 @.87 9.82 19.28 46.88 -26.72  Average
l.82 21.52 @.a87 .82 31.21 S56.88 -24.79 QP
3.57 -8.71 @.ls 9.82 g9.a7 46.88 -38.93 Average
3.57 7.95 @a.le 9.82 17.73 56.88 -38.27 QP
8.37 2.86 @.22 9.88 11.96 5e8.88 -38.84  Average
8.37 d.84 @.22 9.88 18.74 68.88 -41.28 QP
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Pol :NEUTRAL
Mode
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Read Cable LISN Measured Limit Over
Frequenc Lewvel Loss  Factor Level Line Limit Remark
MHz dBuv dB dB dBuv dBuv dB
8.21 17.35 @.e6 9.54 26.95 53.14 -26.19 Average
a.21 23.37 @.es 9.54 32.97 63.14 -38.17 QP
a8.38 16.89 @.86 9.55 25.76 48.21 -22.51 Average
a8.38 22.26 @.86 59.55 31.87 58.21 -26.34 QP
1.88 7.82 8.8y 9.55 16.64 45.88 -29.36 Average
1.66 6.81 @.87 9.55 16.43 46.88 -29.57 Average
1.688 18.78 @.a7 59.55 28.46 56.88 -27.68 QP
1.66 28.46 8.67 5.55 38.88 S6.88 -25.92 QP
3.62 8.51 @&.ls 9.56 18.23 46.88 -35.77 Average
3.682 g.81 @.l6 9.56 18.53 56.88 -37.47 QP
5.96 l1.86 @.19 9.57 18.82 S5e.e8 -39.18 Average
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Read Cable LISN Measured Limit Over
Frequenc Lewvel Loss  Factor Level Line Limit Remark
MHz dBuv dB dB dBuv dBuv dB
a8.18 18.25 @.86 9.62 27.93 54.64 -26.71 Average
a.18 23.84 @.e6 9.82 33.52 e4.64 -31.12 QP
a8.39 12.39 @.86 9.62 22.87 48.12 -26.85 Average
a8.39 22.26 8.8 9.82 31.88 58.12 -26.24 QP
1.88 6.48 @.87 9.62 16.89 45.86 -29.91 Average
1.66 17.85 @.a7 9.62 27.54 56.88 -28.46 QP
1.81 6.42 @.87 9.62 16.11 46.88 -29,.89 Average
1.81 l1a.85 @.87 G.62 28.74 Se.88 -27.26 QP
3.66 -8.82 8.16 9.62 &.96 46.868 -37.64 Average
3.66 6.88 @.l6 9.62 16.66 56.88 -39.34 QP
8.41 1.84 @.22 9.68 11.74 5e.88 -38.26 Average
8.41 8.82 @.22 S.68 18.72 b8.88 -41.28 QP
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Test mode:12

80 Level ({dBuV)
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3I}."zrl"".r“m e

IR LI

20 ™Ay A Vit ey e et
|

1
10 |
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)

Pol :NEUTRAL

Mode

Model :

Read (Cable LISN Measured Limit  Over
Frequenc Lewvel Loss  Factor Level Line Limit Remark
MHz dBuV dB dB dBuV dBuV dB

@.17 28.84 @.86 9.55 38.45 54.72 -24.27 Average
@.17 24.19 @.ec 9.55 33.88 64.72 -38.92 QP
@.39 13.67 @.86 9.568 23.29 45.12 -24.83 Average
@.39 22.23 @.86 9.56 31.85 58.12 -268.27 QP
1.a8 6.14 @.87 9.55 15.76 45.88 -38.24 Average
1.88 b.64 @.87 9.55 16.26 45.88 -29.74 Average
1.8a 21.88 @a.a7 9.55 31.42 56.88 -24.58 QP
1.8 21.79 @a.a7 9.55 31.41 56.88 -24.59 QP
3.82 .47 a.ls 9.58 1a.19 45.88 -35.81 Average
3.62 .64 @.l16 9.56 18.36 56.88 -37.84 QP
6.82 8.46 @.28 9.57 1a.23 Sa.e8 -39.77 Average
.82 7.98 @.28 9.57 17.75 0@, 88 -42.25 QP
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Test mode:12

80 Level ({dBuV)
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Frequency (MHz)

Pol : LINE

Mode

Model :

Read Cable LISN Measured Limit Over

Frequenc Lewvel Loss  Factor Level Line Limit Remark
MHz dBuv dB dB dBuv dBuv dB
a.18 19.51 @.as 9.82 29.19 54.88 -25.49 Average
a.18 24.88 8.8 9.82 33.78 g4.88 -38.92 QP
@.39 14.52 @.86 9.82 24.26 48.17 -23.97  Average
@.39 22.19 @.as 9.82 31.87 58.17 -26.38 QP
1.a8 6.34 @.87 S.62 16.83 45.88 -29.97 Average
1.a8 6.28 @.87 9.82 15.97 46.86 -38.83 Average
1.88 19.95 @.87 9.82 29.64 56.88 -26.36 QP
1.aa 15.86 @.87 .82 29.55 S56.88 -26.45 QP
3.47 -1.98 @.16 9.82 7.88 46.88 -33.280 Average
3.47 6.35 @.le 9.82 16.13 56.88 -39.87 QP
8.37 l.82 @.22 9.88 11.52 58.88 -38.48  Average
8.37 8.83 @.22 9.88 18.73 aa.e8 -41.27 QP
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6.2 Radiated Emissions (30MHz-1GHz)
Test Requirement: 47 CFR Part 15, Subpart B
Test Method:

Measurement Distance: 3m

Limit:

Test Distance:

30MHz -88MHZz
88MHz-216MHz

ANSI C63.4:2014

3m

40.0(dBuV/m) quasi-peak

43.5(dBuV/m) quasi-peak
( )

216MHz-960MHz 46.0(dBuV/m) quasi-peak
960MHz-1000MHz 54.0(dBuV/m) quasi-peak
Detector: Peak for pre-scan (120kHz resolution bandwidth) 30MHz to1000MHz

6.2.1 E.U.T. Operation
Operating Environment:
Temperature:

25.4 °C Humidity: 48.6 % RH Atmospheric Pressure: 1003 mbar

6.2.2 Test Mode Description
Pre-scan/ Mode

Final test
Pre-scan
Pre-scan

Final test

Final test

Pre-scan

Pre-scan

Final test

Final test

Code Description

06 Earphone charge mode_ Keep the charging box alone to charge the earbud.

07 Charging BOX charge mode_ Keep the charging box alone to charge the earbud.

08 Charging BOX+ earphone charge mode_ Keep the power adapter to charge the
charging box, when the charging box then charge the earbud at the same time

09 Operation(BT)_Pair the device with Smartphone via Bluetooth and keep the music
playing.

10 Earphone charge mode(Second supply)_ Keep the charging box alone to charge
the earbud.

11 Charging BOX charge mode(Second supply)_ Keep the charging box alone to
charge the earbud.
Charging BOX+ earphone charge mode(Second supply)_ Keep the power adapter

12 to charge the charging box, when the charging box then charge the earbud at the
same time

13 Operation(BT)(Second supply)_Pair the device with Smartphone via Bluetooth and

5
85 <&

keep the music playing.
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6.2.3 Test Setup Diagram

3morl0m

Ground Reference Plane |

TestReceiver | (= |o: o ampinie] |

6.2.4 Measurement Procedure and Data

An initial pre-scan was performed in the chamber using the spectrum analyser in peak detection
mode. Quasi-peak measurements were conducted based on the peak sweep graph. The EUT was
measured by BiConiLog antenna with 2 orthogonal polarities.

Level=Read Level + Antenna Factor + Cable Loss - Preamp Factor
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Test mode:08

80 Level (dBuVim)

70

40

o, | it

kil
Vo
0
-10
T30 50 100 200 500 1000
) Frequency (MHz
Trace: (Discrete) equency ( )
Site 1 565
Job :
Model
Power
Test Mode
Read Anterna Cable Preamp Measured Limit  Over Pol/
Freq Level Factor Loss Factor Level Line Limit  Phase Remark
MHz dBuv  dB/m dB dB dBuv/m  dBuV/m dBuv
1 44.74 23.86 13.83 1.12 27.17 11.64 48 .88 -28.36 HORIZONTAL QP
2 129.47 24.859 12.83 1.96 27.88 11.88 43.58 -31.62 HORIZONTAL QP
3 221.39 34.98 9.82 2.85% 2B.78 28.87 46,88 -25.33 HORIZONTAL QP
4 595.13 26.83 19.7@ 5.1 28.28 23.23 46,88 -22.77 HORIZONTAL QP
5 779.81 26.34 22.38 6.11 28.85 26.78 46,86 -19.38 HORIZONTAL QP
i 925.78 27.88 23.73 7.81 27.81 38.61 46,88 -15.39 HORIZONTAL QP
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Test mode:08

80 Level (dBuVim)

70

40

A .W‘f WM#W

1{} Ww aF
0
-10
T30 50 100 200 500 1000
) Frequency (MHz
Trace: (Discrete) equency ( )
Site 1 565
Job :
Model
Power
Test Mode
Read Anterna Cable Preamp Measured Limit  Over Pol/
Freq Level Factor Loss Factor Level Line Limit  Phase Remark
MHz dBuv  dB/m dB dB dBuv/m  dBuV/m dBuv
1 48.67 28.9% 13.97 1.14 27.17 16.89 48 .88 -23.11 WERTICAL QP
2 64,66 26.58 12.79 1.34 27.15 13.56 44 .88 -26.44 WERTICAL [0S
3 145.89 26.38 13.7@ 2.28 2B6.85 15.43 43.58 -28.87 VWERTICAL QP
4 599,32 26.533 19.9@ 5.14 28.21 23.36 46,88 -22.684 WERTICAL QP
5 796.18 26.83 22.57 6.14 285.83 27.31 46,86 -18.69 WERTICAL [0S
i 979.18 25.82 24.18 7.31 27.89 29.34 54 .88 -24.66 WERTICAL Qr
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Test mode:09

80 Level (dBuVim)

70

40

10

-10

30 50 100 200 500 1000

Trace: (Discrete) Frequency (MHz)

Site : 565
Job .
Model

Power

Test Mode

Read Anterna Cable Preamp Measured Limit  Over Pol/
Freq Level Factor Loss Factor Level Line Limit  Phase Remark

MHz dBuv dB/m dB dB dBuv/m dBuv/m dBuv

43.66 24,32 13.79 1.12 27.17 12.86 48.86 -27.94 HORIZONTAL QP
/2.21 23.81 13.88 1.38 27.15 11.84 46 .00 -28.96 HORIZONTAL QP
219.84 33.77 G.88 2.685 26.71 19.51 46 .08 -26.49 HORIZONTAL QP
588.91 26.96 19.43 5.86 25.28 23.25 45.868 -22.7% HORIZONTAL QP
771.45 26.78 22.22 6.88 28.88 27.82 46 .00 -18.98 HORIZONTAL QP
a48.76 26.47 23.98 7.12 27.74 29.75 46 .88 -16.25% HORIZONTAL QP

1
2
3
a4
5
i
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Test mode:09

80 Level (dBuVim)

70

40

-10

30 50 100 200 500 1000

Trace: (Discrete) Frequency (MHz)

Site : 565
Job .
Model

Power

Test Mode

Read Anterna Cable Preamp Measured Limit  Over Pol/
Freq Level Factor Loss Factor Level Line Limit  Phase Remark

MHz dBuv dB/m dB dB dBuv/m dBuv/m dBuv

49,88 29.12 13.91 1.14 27.17 17 .88 48.86 -23.88 VERTICAL QP
R@.78 26.16 13.29 1.27 27.16 13.56 46 .00 -26.44 VWERTICAL QP
142.82 26.43 13.55 2.12 26.88 15.22 43.58 -28.28 VERTICAL QP
586.84 27.22 19.35 5.86 25.19 23.44 45.868 -22.56 VERTICAL QP
744.87 27.46 22.18 5.97 28.1@ 27.43 46 .00 -18.57 VERTICAL QP
S95.5%8 26.24 24,27 7.43 27.866 38.28 54 .88 -23.72 VERTICAL QP

1
2
3
a4
5
i
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Test mode:12

80 Level (dBuVim)

70
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30 50 100 200 500 1000

Trace: (Discrete) Frequency (MHz)

Site : 565
Job .
Model

Power

Test Mode

Read Anterna Cable Preamp Measured Limit  Over Pol/
Freq Level Factor Loss Factor Level Line Limit  Phase Remark

MHz dBuv dB/m dB dB dBuv/m dBuv/m dBuv

45.86 24.56 13.85 1.12 27.17 12.36 48.86 -27.64 HORIZONTAL QP
£3.89 23.58 13.80 1.31 27.15 1a.74 46 .00 -29.26 HORIZONTAL QP
228.82 34.77 9.81 2.685 26.78@ 28.53 46 .08 -25.47 HORIZONTAL QP
586.84 27.35 19.35 5.86 25.19 23.57 45.868 -22.43 HORIZONTAL QP
793.48 26.82 22.53 6.14 285.84 27.45 46 .00 -18.55 HORIZONTAL QP
955.44 26.59 23.98 7.18 27.74 29.93 46 .88 -16.87 HORIZONTAL QP

1
2
3
a4
5
i
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Test mode:12

80 Level (dBuVim)

70

40

1GMMWW . WW s v

-10

30 50 100 200 500 1000

Trace: (Discrete) Frequency (MHz)

Site : 565
Job .
Model

Power

Test Mode

Read Anterna Cable Preamp Measured Limit  Over Pol/
Freq Level Factor Loss Factor Level Line Limit  Phase Remark

MHz dBuv dB/m dB dB dBuv/m dBuv/m dBuv
45.58 29,27 13.98 1.14 27.17 17.22 48.86 -22.78 VERTICAL QP
/2.21 27.25 13.88 1.38 27.15 14.48 46 .00 -25.52 VWERTICAL QP
158.81 26.55 13.88 2.24 26.84 15.75% 43.58 -27.7% VERTICAL QP
566.62 27.48 18.85 4,93 28.16 23.18e 45.868 -22.98% VERTICAL QP
779.681 27.85 22.38 6.11 285.85 27.41 46 .00 -18.59 VWERTICAL QP
1866.88 25.52 24.38 7.43 27.866 29.59 54 .88 -24.41 VERTICAL QP

1
2
3
a4
5
i
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Test mode:13

Level (dBuV/im
80 { }
70
G0
50
40
%0 K
20
10 W'M
0
-10
T30 50 100 200 500 1000
) Frequency (MHz
Trace: (Discrete) equency ( )
Site 1 565
Job :
Model
Power
Test Mode
Read Anterna Cable Preamp Measured Limit  Over Pol/
Freq Level Factor Loss Factor Level Line Limit  Phase Remark
MHz dBuv  dB/m dB dB dBuv/m  dBuV/m dBuv
1 43.28 25.847 13.77 1.12 27.17 12.79 48 .88 -27.21 HORIZONTAL QP
2 129.47 24,17 12.83 1.96 27.88 11.16 43.58 -32.34 HORIZONTAL QP
3 215.27 34.13 9,88 2.82 28.71 19.84 43.58 -23.66 HORIZONTAL QP
4 597.22 27.28 19.8@ 5.14 28.21 24.81 46,88 -21.99 HORIZONTAL QP
5 752.74 26.45 22.28 6.81 285.89 26.57 46,86 -19.43 HORIZONTAL QP
i 989.54 26.19 24.28 7.37  27.87 38.89 54 .88 -23.91 HORIZONTAL QP
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Test mode:13

80 Level (dBuVim)

70

40

Wapatht
0

-10
T30 50 100 200 500 1000

) Frequency (MHz

Trace: (Discrete) equency ( )
Site 1 565
Job :
Model
Power
Test Mode
Read Anterna Cable Preamp Measured Limit  Over Pol/

Freq Level Factor Loss Factor Level Line Limit  Phase Remark

MHz dBuv  dB/m dB dB dBuv/m  dBuV/m dBuv
1 45.84 29.41 13.96 1.14 27.17 17.34 48 .88 -22.66 WERTICAL QP
2 BB.49 25,72 13.33 1.27 27.16 13.186 44 .88 -26.84 WERTICAL [0S
3 149.49 27.28 13.78 2.22 26.84 16.36 43.58 -27.14 WERTICAL QP
4 595.13 27.29 19.7@ 5.1 28.28 23.89 46,88 -22.11 WERTICAL QP
5 768.75 286.79 22.28 6.85 25.86 26.98 46,86 -19.82 WERTICAL [0S
i 982.82 25.81 24.13 7.31 27.68 29.57 54 .88 -24.43 WERTICAL Qr
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6.3 Radiated Emissions (above 1GHz)

Test Requirement:

Test Method:
Measurement Distance: 3m

Limit:

Above 1GHz

Detector:

6.3.1 E.U.T. Operation
Operating Environment:
Temperature:

47 CFR Part 15, Subpart B
ANSI C63.4:2014

74(dBuV/m) peak, 54(dBuV/m) average
Peak for pre-scan (1000kHz resolution bandwidth) 1000M to18000MHz

25.4 °C Humidity: 48.6 % RH Atmospheric Pressure: 1003 mbar

6.3.2 Test Mode Description

Pre-scan /
Final test

Pre-scan
Pre-scan

Final test

Final test

Pre-scan

Pre-scan

Final test

Final test

Mode
Code

06
07

08

09

10

11

12

13

Description

Earphone charge mode_ Keep the charging box alone to charge the earbud.
Charging BOX charge mode_ Keep the charging box alone to charge the earbud.
Charging BOX+ earphone charge mode_ Keep the power adapter to charge the
charging box, when the charging box then charge the earbud at the same time
Operation(BT)_Pair the device with Smartphone via Bluetooth and keep the music
playing.

Earphone charge mode(Second supply)_ Keep the charging box alone to charge
the earbud.

Charging BOX charge mode(Second supply)_ Keep the charging box alone to
charge the earbud.

Charging BOX+ earphone charge mode(Second supply)_ Keep the power adapter
to charge the charging box, when the charging box then charge the earbud at the
same time

Operation(BT)(Second supply)_Pair the device with Smartphone via Bluetooth and
keep the music playing.

6.3.3 Test Setup Diagram

4 Antenna Tower

Ground Reference Plane

= .|

Test Receiver
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6.3.4 Measurement Procedure and Data

An initial pre-scan was performed in the chamber using the spectrum analyser in peak detection
mode. Quasi-peak measurements were conducted based on the peak sweep graph. The EUT was
measured by BiConiLog antenna with 2 orthogonal polarities.

Level=Read Level + Antenna Factor + Cable Loss - Preamp Factor
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Test mode:08

1 2{}Lae:ﬂ.n&l {dBuVim}
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70

10

1000 1500 2000 5000 10000 18000

race: (Discrete) Frequency (MHz)

ReadAntenna Cable Preamp Limit Owver
Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuY  dB/m dB dB dBuv/m dBuv/m dB
1 1162.182 37.18 24.53 7.83 38.42 38.32 54.88 -23.68 HORIZONTAL Awverage
2 1162.182 46,77 24.53 7.83 3B.42 39.91 74.88 -34.82 HORIZONTAL Peak
3 1615.754 37.81 25.68 2.85 37.95 27.51 54.88 -26.49 HORIZONTAL Average
4 1615.754 47.19 25.68 2.85 37.95 37.69 74.88 -36.31 HORIZONTAL Peak
5 3114.825 37.88 28.49 4.87 37.14 32.42 54.88 -21.58 HORIZONTAL Average
B 3114.825 45.58 285.49 4,87 37.14 41.92 74.88 -32.853 HORIZONTAL Peak
7 4485.898 34.95 38.68 4.87 36.81 33.689 54.88 -20.31 HORIZONTAL Awverage
a8 4485.898 44.89 38.68 4,87 36.81 42.833 74.80 -31.17 HORIZONTAL Peak
9 6679.848 32.76 34.33 g.8l 37.87 36.683 54.80 -17.37 HORIZONTAL Awverage
18 6679.848 43,48 34,33 G.61 37.87 47.35 74.88 -26.65 HORIZONTAL Peak
11 18156.1468 48.59 38.89 7.85 37.39 49.94 74.88 -24.86 HORIZONTAL Peak
12 18156.1468 28.86 38.89 7.85 37.39 38.21 54.88 -15.79 HORIZONTAL Average
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Test mode:08

1 2{}Lae:ﬂ.n&l {dBuVim}

110

70
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1000 1500 2000 5000 10000 18000

race: (Discrete) Frequency (MHz)

ReadAntenna Cable Preamp Limit Owver
Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuY  dB/m dB dB dBuv/m dBuv/m dB

1 1162.182 36.79 24.53 7.83 38.42 29.93 54.88 -24.87 VERTICAL Average
2 1162.182 47.68 24,53 7.83 38.42 48.82 74.88 -33.18 VERTICAL Peak

3 1682.477 37.93 25.68 2.91 37.91 28.61 54.868 -25.39 VERTICAL Average
4 1682.477 46.38 25.68 2.91 37.91 36.98 74.868 -37.82 VERTICAL Peak

5 2694.998 35.15 27.82 3.71 37,47 29.21 54.868 -24.79 VERTICAL Average
B 2694 .998 45,22 27.82 3.71 37.47 39.28 74.868 -34.72 VERTICAL Peak

7 3396.898 33.88 25.54 4.28 36.98 29.94 54.88 -24.86 VERTICAL Average
a8 3396.898 44.33 25.84 4,28 36.98 48.47 74.88 -33.53 VERTICAL Peak

9 6717.762 31.98 34.44 6.63 37.89 35.88 54.88 -18.12 VERTICAL Average
18 6717.762 43.69 34 .44 B.6B3 37.89 47,67 74.808 -26.33 VERTICAL Peak
11 18885.678 38.99 39,97 8.32 37.29 49,99 74.6868 -24.81 VERTICAL Peak
12 18885.678 25.86 39,97 8.32 37.29 36.86 54.80 -17.14 VERTICAL Average
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Test mode:09

120 Level (dBuVim)
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_231 0oo 1500 2000 5000 10000 18000

race; (Discrete} Frequency (MHz)

Readfntenna Cable Preamp Limit Ower
Freg Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MH=z dBuv  dB/m dB dB dBuV/m dBuV/m dB
1 1132.346 39.34 24,44 7.32 38.43 32.67 54.88 -21.33 HORIZONTAL Average
2 1132.346 45.26 24.44 7.32 38.43 38.59 74.88 -35.41 HORIZONTAL Peak
3 196l.884 37.52 26.88 3.28 37.73 29.67 54.88 -24.93 HORIZONTAL Average
4 1961.804 J44.94 26.88 3.28 37.73 36.49 TF4.88 -37.51 HORIZONTAL Peak
5 27@e2.799 37.76 27.84 3.72 37.47 31.85 54.86 -22.15 HORIZONTAL Average
B 2782.799 47 .88 27.84 3.72 37.47 41.89 74,88 -32.91 HORIZONTAL Peak
7 3867.831 35.45 29.54 4,89 36.83 33.15 54.80 -28.85 HORIZONTAL Average
a8 3867.831 44.8B6 29.84 4,89 36.83 41.76 7J4.88 -32.24 HORIZONTAL Pealk
g Bl186.616 33.28 32.66 6.88 36.92 35.18 54.80 -18.98 HORIZONTAL Average
1@ Bl86.616 42.95 32.66 5.88 36.92 44.78 74.80 -29.22 HORIZONTAL Peak
11 iedlie. 428 35.61 385.78 7.83 37.48 47.74 T4.88 -26.26 HORIZONTAL Peak
12 leele. 428 25.88 38.78 7.83 37.48 37.93 54.88 -16.87 HORIZONTAL Awverage
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Test mode:09

120 Level (dBuVim)

el

?’ﬂ. 1 1 | S U I S I -

o] ! [ [ — — 7 o

10

-10

_231 0oo 1500 2000 5000 10000 18000

race; (Discrete} Frequency (MHz)

Readfntenna Cable Preamp Limit Ower
Freg Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MH=z dBuv  dB/m dB dB dBuV/m dBuV/m dB
1 1267.454 37.78 25.1@ 4,91 385.33 29,456 54,88 -24.54 VERTICAL Average
2 1267.454 A65.28 25.18 4,91 38.33 327.88 74.80 -36.12 VERTICAL Peak
3 1829.582 35.77 25.98 3.12 37.88 27.67 54.808 -26.93 VERTICAL Average
4 1829.5%582 45.23 25.98 3.12 37.88 37.53 V4.8 -36.47 VERTICAL Feak
5 2428.671 35.17 27.48 3.52 37.58 28.51 54.86 -25.49 VERTICAL Average
B 2428.671 43.57 27.48 3.52 37.58 36.91 V4.88 -37.69 VERTICAL Peak
7 4437.841 35.35 38.76 A4.87 36.81 34.11 54.860 -19.89 VERTICAL Average
a8 A4417.841 43.82 38.78 4.87 36.81 42,58 74.868 -31.42 VERTICAL Peak
g 7368.741 38.26 36.12 6.68 37.45 35.53 54.88 -18.47 VERTICAL Average
1@ 7368.741 48.75 36.12 G.68 37.45 A4p.62 7A4.86 -27.98 VERTICAL Peak
11 11876.188 37.17 46.88 g5.47 37.23 48.49 74,868 -25.5%1 VERTICAL Feak
12 1le7e.lee 25.72 48.88 8.47 37.23 48.84 54.88 -13.96 VERTICAL Average
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Test mode:12
Level (dBuVim
110
ag
T0
T
50 5 10
2 4 ° 10
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-10
1000 1500 2000 5000 10000 18000
) Frequency (MHz
race: (Discrete) equency { )
ReadAntenna Cable Preamp Limit Owver
Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark
MHz dBuv dB/m dB dB dBuv/m dBuV/m dB
1 1148.823 36.41 24.49 7.17  38.42 29.85 54.88 -24.35 HORIZONTAL Awverage
2 1148.823 46.14 24.49 7.17 38.42 39.38 74.80 -34.62 HORIZONTAL Peak
3 1824 .382 37.886 25.97 3.12 37.88 259.15 54.88 -24.85 HORIZONTAL Average
4 1824.382 47.89 25.97 3.12 37.88 3B.38 74.88 -35.62 HORIZONTAL Peak
5 3357.861 34,92 28.81 4.26 37.81 38.98 54.88 -23.82 HORIZONTAL Average
B 3357.861 44.89 28.81 4.2 37.81 48.75 74.88 -33.25 HORIZONTAL Peak
7 4776.419 32.89 31.36 5.17 36.83 32.39 54.88 -21.61 HORIZONTAL Awverage
8 4776.419 43.27 31.36 5.17 36.83 42.97 74.88 -31.83 HORIZONTAL Peak
9 B874.9868 29.41 34.82 g.71 37.1le 33.78 54.80 -20.22 HORIZIONTAL Awverage
1a BE74.986 44.84 34,82 6.71 37.1s 48.41 74.88 -25.59 HORIZONTAL Peak
11 11148.318 26.27 48.88 8.51 37.21 37.83 54.88 -16.37 HORIZONTAL Average
12 11148.318 38.33 48.88 8.51 37.21 49.89 74.88 -24.31 HORIZONTAL Peak
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Test mode:12

1 2{}Lae:ﬂ.n&l {dBuVim}
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1000 1500 2000 5000 10000 18000

race: (Discrete) Frequency (MHz)

ReadAntenna Cable Preamp Limit Owver
Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuY  dB/m dB dB dBuv/m dBuv/m dB

1 1189.668 34.81 24.39 7.51 38.45 28.86 54.88 -25.94 VERTICAL Average
2 11e9.668 45,56 24,39 7.51 38.45 48.81 74.88 -33.99 VERTICAL Peak

3 1327.446 37.78 25.27 3.92 38.29 28.68 54.808 -25.32 VERTICAL Average
4 1327.446 46.37 25,27 3.92 38.29 37.27 74.88 -36.73 VERTICAL Peak

5 3132.879 33.56 28.51 4.88 37.14 29.81 54.88 -24.99 VERTICAL Average
B 3132.879 44,485 25.51 4.88 37.14 39.91 74.688 -34.689 VERTICAL Peak

7 4667.241 32.84 31.87 5.88 38.82 31.89 54.88 -22.11 VERTICAL Average
a8 4667.241 45.77 31.87 5.88 36.82 45.82 74.88 -28.98 VERTICAL Peak

9 6954 ,852 29,57 34,95 B.74 37.21 34.85 54.88 -19.95 VERTICAL Average
18 FO54,852 42,85 34,95 B.74 37.21 47.33 74.88 -26.67 VERTICAL Peak
11 11467.80868 25.39 39,91 3.880 37.15 36.9% 54.808 -17.85% VERTICAL Average
12 11467.8068 39.84 39,91 5.806 37.15 58.66 74.60 -23.48 VERTICAL Peak
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Test mode:13

120 Level (dBuVim)
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_201{]{][] 1500 2000 5000 10000 18000

race: (Discrete) Empmncy o]

Readfntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuY  dB/m dB dB dBuv/m dBuv/m dB
1 1874.934 36.72 24.32 7.76 38.46 38.34 54.88 -23.66 HORIZONTAL Awverage
2 1874.934 45,43 24,32 7.76 38.46 39.85 74.88 -34.95 HORIZONTAL Peak
3 1824.382 36.17 25.97 3.12 37.88 27.46 54.88 -26.54 HORIZONTAL Average
4 1824.382 45.15 25.97 3.12 37.88 36.44 74.88 -37.56 HORIZONTAL Peak
5 2664.819 36.35 27.75 3.67 37.48 38.29 54.88 -23.71 HORTZONTAL Average
& 2664.819 46,71 27.75 3.67 37.483 48.85 74.88 -33.35 HORIZONTAL Peak
7 439,212 35.44 29,85 5.88 3S5.88 33.49 54.80 -20.51 HORIZONTAL Awverage
a8 439,212 43.26 29.85 5.88 36.80 41.31 74.88 -32.69 HORIZONTAL Peak
9 S83e.548 34,38 32,23 .88 36.9@ 35.51 54.80 -138.49 HORIZONTAL Awverage
18 5330.648 42,42 32,23 5.88 36.98 43.83 74.860 -38.37 HORIZONTAL Peak
11 0838.312 29.68 38.58 .71 37.41 38.56 54.88 -15.44 HORIZONTAL Average
12 0838.312 37.35 38.58 7.71 37.41 48.23 74.88 -27.77 HORIZONTAL Peak
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Test mode:13

120 Level (dBuVim)
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race: (Discrete) Ereguency (]

Readintenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuY  dB/m dB dB dBuv/m dBuv/m dB
1 1878.846 34,92 24,32 7.74 35.456 28.52 54.88 -25.45 VERTICAL Average
2 1878.846 44,657 24,32 7.74 38.46 38.27 74.868 -35.73 VERTICAL Peak
3 1682 .477 34.77 25.68 2.91 37.91 25.45 54.88 -28.55% VERTICAL Average
4 1682.477 45.18 25.68 2.91 37.91 35.86 V4.88 -38.14 VERTICAL Peak
5 2641.819 3I7.%8 27.79 3.65 37.49 31.36 54.868 -22.64 VERTICAL Average
B 2641.819 45.72 27.78 3.65 37.49 39.53 74.88 -34.42 VERTICAL Peak
7 4291.977 33.48 36.45 4,91 36.81 32.83 54.868 -21.97 VERTICAL Average
8 4291.977 42.58 36.45 4,91 36.81 41.85 74.88 -32.95% VERTICAL Peak
9 p@ls.999 33.51 32.44 6.88 35.98 35.685 54.88 -18.95 VERTICAL Average
16 A@18.999 41.95 32.44 6.88 36.98 43.52 74.80 -38.48 VERTICAL Peak
11 09866 .789 27.73 38.68 7.73 37.41 36.65 54.88 -17.35 VERTICAL Average
12 0866.789 36.94 38.68 7.73 37.41 A5.86 74.688 -28.14 VERTICAL Peak
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7 Test Setup Photo

Refer to Appendix - Test Setup Photo for GZCR2108020932AT

8 EUT Constructional Details (EUT Photos)

Refer to Appendix — External and Internal Photos for GZCR2108020932AT

- End of the Report -
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